Home Office - 1717 East Erwin Streef
Tyler, Texas 75702-639¢
Office: (903) 595-4421 Lab: (903) 595-6402 Fax: (903) 595-611.

Area Offices
210 Beech Street Texarkana, AR 71854 (870) 772-0013
707 West Cotton St. Longview, TX 75604 (903) 758-0402
2000 E Randol Mill Rd. Ste 813 Arlington, TX 76011 (817) 962-0048
Acct ID: WESTHENLY Proj. No.: C7229169 Date Sampled: 02/29/2016
Report Date: 03/02/2016 Sampled By: SUTHERLAND, TYLER
Project: West Henly Materials By Order Of:
Location:  Johnson City Plant Order Number:
Client: West Henly Materials
Contractor:;
REPORT: Proctor LAB NO: 92
Material: 3/4 Screenings Test Method: See Below
TEST RESULTS Report No: 92
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THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.

REPORT CREATED BY EImTree SYSTEM
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% Moisture Dry Density Lbs./Cu.Ft. Sieve % Passing Color: Tan
8.4 120.9 13/4in Sieve: 100 Description: Gravelly Silty Clay with Sand
10.7 126.5 11/4 in Sieve: 100
12.5 123.3 7/8 in Sieve: 100
15.3 116.8 5/8 in Sieve: 93
3/8 in Sieve: 75
Optimum Maximum Sieve No.4: 56 Liquid Limit: 19
10.8 126.5 Sieve No. 40: 26 Plastic Limit: 14
Sieve No. 200 14

Desc of RammerMechanical
Preparation MethodMoist

Plasticity Index 5
Group Symbol: CL-ML

Test Method (As Applicable)Tex-113-E, Tex-101-E, Tex-104-E, Tex-105-E, Tex-106-E, Tex-401-A

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.
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THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION,
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Proj. No.: C7229169 Date Sampled: 02/29/2016

Sampled By: SUTHERLAND, TYLER

Project: West Henly Materials By Order Of:

Location:  Johnson City Plant Order Number:
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Contractor:
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Plasticity Chart
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Respectfully Submitted,
ETTL Engineers & Consultants, Inc.

P

CHRIS TAYLOR, SET

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.
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